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| 1. Tén mau : SIKADUR 42 MP - NGAY DUC: 13/02/2012
Name of sample
‘ 2. S6 lugng mau : 03 thanh / beams
| Quantity
3. Ngay nhan miu : 14/02/2012
\ Date of receiving
4. Noi guri mau - CONG TY SIKA HUU HAN VIET NAM
Customer KHU CONG NGHIEP NHON TRACH, PONG NAI

5. Phuong phap thu/ Test method: ASTM C 349 - 97
6. Diéu kién thir nghiém -
q Test condition
- Mau thr ¢6 kich thude danh nghia (40 x 40 x 160) mm do khach hang duc, bao dudng va gui t6i
' Trung tam K§ thudt 3 dé thir nghié¢m.
The samples having nominal dimension of (40 x 40 x 160) mm were prepared, cured and sent (0
! Quatest 3 for testing by customer.
| - MAu duge thir nén 14/02/2012, véi su chimg kién ctia khach hang va cac bén lién quan.
The samples were tested on 14/02/2012 with the witness of the customer and related parties.
| - Diéu kién nhiét dé [t] va do 4m twong d6i [RH] phong thir mu : t = [27 £ 2]°C ; RH = [60 £ 10]%
‘ Temperature and relative humidity condition of testing room
7. Két qua tha nghiém/ Test result:

Két qua thir nghiém

‘ Tén chi tiéu
Test result

Characteristics = .
| Vién/ cube 1 Vién/ cube 2
1. Cuong do nén/ Compressive strength, MPa
e 1 ngay/ day 88,7 90,0
| e 3 ngay/ day 91.8 92,4
| e 7 ngay/ day 103,6 105.8
!
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i (7.:\ k€t qud thir nghiém ghi trong ]\m(;mx chi c6 gid tn T 1 vdi mau do khidch hiing gifi dén Test res ults are valid for the namely submitted samples(s) only
ghiém nay néu khong ng Z \ n cua Trung tam K§ thudt 3 N/A: khong dp dung
) he €pt in full, without the wr Not Lp{“nu”:'
3. Tén mdu, 1én khic ¢ dugc ghi theo yéu cau clia ndi gii HIIU Name of s custe ¢ Written as customer's reguest . .
4. B§ khong ddm bio l md rong udc Iugng LILm tinh T|I- ,m lr tncdy 95 % hh hhu i thé lién hé theo dia chi dudi dé biét thém thong tin
| Estimated exp m! d uncertainty of measu wrement with k = 2, at 95 % confic lence level. Ple ontact Quatest 3 at the below address for further information
| Head Office: 49 Pasteur, Q1. Hé Chi Minh ('xl}‘ \' I[ET NAM  Tel: (84-8) 38294274  Fax:(84-8) 38293012 Website: www.quatest3.com.vn
| Testing: 7 Road I, Bién Hoa | Industrial Zone, Dong Nai  Tel: (84-61) 3836212  Fax: (84-61) 3836298 E-mail: qt-dichvutn@quatest3.com.vn

MO03/1 - TTTNO9 BH7 (05/2008)




